iR : sy RIS 5 Rsmalsareaia % sy S Sy FE R A SO SV SO e RN
N Laa e e o ; - e e
- : iR Il SO SRR R i o
e A O P 4 o b G B e PO RN iy
b D - L S
v - o s s Lo
o e R S s

S A R A Rl i R o e s y

S Srony el i LR
.. .. .
e e A e s Ly SR 2 o
R S R BRI Lt i SRR Lty
S ook e b s - il e
Sl R e e s e S T Cn e
3 .m.wwwﬁ? St e s vﬁw@\M o .

h\\

e

i
3 S
s
R

s

o

o

&

i
ERE

-

B

o
-

o

&

o
o

i

e

o N g B e s

;

chal 2

o i
o s
o Lo

S e 3
G e G Ao .
. L
A 5 2 Tl
e BATiBay
S 7 da v

o

.

i

A

Hie

2

S s 4 e
s m\?w\ﬁ S 2 % ity Sl B
i Siin S e s s D e o G e e s s R N e e .
s s e e e e
S P SR e T B e e PR S R “
- L o BT S e o Nwmwmmx\ﬁ e G e
e i 5 <

S
—

5

o
-
T

5 7 . .,.%Av\. &

7 L ANy
o b

.

o

S

s

a G Sl S SR R
e L e e mmw\ O s o e
S s e o i ; T 3
S b | o e e S S o
o o e Lo e
o : i L e i S
7 o Sty T
S 2

8

S
S
A

& e
o
Gu

T
2

G
fo
SR
E

—

S R

o
e

o
7

S

.

e
o

:
e

e

%
S

i G

e
Wy
A
Gl
v

o

i

T 5 :
oy o

g

o

W

g2 o

A a < : e SRR T, 2
e 5 ; S e S i
R : . o - e ,:{ mxv\,: e rn %Nm\.m&wf. o S
i W i o S Co sty
e o i o i ,w - o L G L
! i 2 i i
i
SRR 7 nad
hs Sha SHEN i
SRt i 3
o -

. Fi m\; 3
et G e Z e e S R 2 2
- o s o i e G o e G
Sy Stk ; Semo BRI e > : : Lrrn e G o b
S et w7 T S R B 2 e
Do i s o e A s 7 : S e
| i e i e e
i 2 BT SRR AL iy B 7 5
e G diileie s o s o e
L : ; T / . o s wx\%ﬂ\ﬂ L - o .
S St e S G : EEeas SRR s e ; =
: .fmw:mw L S G o 5 Anﬁxmﬁ.ﬂmw - . =

G . o ; : e v e - Wm?}mm e A G
e - - . e e -
. o P GRS 2 Sl L e 2 Sl 2o : G mm ‘m?\u\w«h
S S e A : e SR &
o o - s . ae e \w\mﬂmmm : : L o

o

N
e

3
o

-

s o

wumwwwww\w%mw.ﬁ

e Sl
G
Logn nlsr e ol
S
wMﬁ%«R@; H

S e % Eea e - e
e = e L T j e S ! : e .
e > ; < S &&.‘.wﬁ‘%@&c . e

s i i Z 7

-
X

i
-

o . o e o o
S i : L L . o o oo -
e o g 2os w Corman ,.vmwwm S . St : am@mwmvi\?

S
e
Ghay

R
e

Aww \sﬂ\w
L

-

e
TL
-
%

.
g
i
.

2
R

o
G

-

:
B
TR

)
e

ey

, : i i 2
S o ) i L : o
G?,msm:m o ;| - ; 2 ot L V»WWMM - Do : e L o e w.ww
e R ; L SRR - .
S R i B g Lol R R
e e ; . - : T e -
qi S S 5
mﬁ S I.mm,,www..ﬂ,, G x,@m@m@xﬁ.\

i
ah el O e o ARG
: e . o S i

5
B

i

s

N

e
SR

e

SO S
ol S SRS G

S
e

. .

o o

e

S v SRS

et 2 S S ,wvw.@mma\\ £ % S wie

g e e o £ e

i g A e Z ; PN SR S i £ TN i
: i g e . % . R

ST

-
i
e

. L

T
ST

:
-
e

-
S

3

-
-

.
.

\ . .
A
M i

s £
Yy . i U

o

i G A e S ey 2 G
Sl A{ i s e el SRt
§\ L i ; i Sl e e Sal
Gl e e ST S G e Lah She e

.
Gus

7

RS
S

s
S
2o

TR

A
S

3,

i

o = i o il Cintes ,,
SR
e % o e ol

e o

5 e e

o e e e - b

pone i i P Cagkin e Z A 5 : . e I
L B wnav S o L o e e

R

&

]
e
o

i
o

ol

s

iR
i

o

o
Ry

o

5

=

B

o
o

u. a4
- SR e
ol

e
e

e Goni : EAE
Z seiih i e e SR . ; i

o
o

e

>

=

a

i

Vo & 2

o
A
o
o
s

e

Lo
e O

SR
o

s

S o S
»A.%Nw,&mm i

o
-
>

e

o

i

T

LS

S
S
e

A
RS

wa

i Ll

2 g

s
A

]
i
o]

s it
o -
.. »
it o s
P S 2
RS

&
5 A %
S S
e e e Y
o b o . o - m%ﬁm\w@
S B it % e

e
e

o
i

i
o

o

el
5
.

-

i

T

i

S

o Paea
3 BT S
il St Fdd
e e SRebelin 5y i
S RO £ S Ut A AL, PR
R Za S
e e . ray
o . . L . . 0 . L . . . . i o

iy

S

o
o

o
ey

il

o

o

o

o

i

i

il
[ v i e

S

i

o
o

=

. M e

s
i
o

o

o

-
.
£

o ; o - A o : : . . o U . P
G . it 7 2 e e R B ok o :
o C - - i o L L o i . il o
o il Yo : e ;
G : &\m&xﬁ Ll o : ; 2 o
o G S o :

o : aon o
o % E 5 o oy m—— : S y Aol e : / e . . e A a2
‘ 5 ,va : - L j o e BE e
e e - :
e i \«my & i ) e i
e %
o ,é..: o x\qw,,wr i, ? amm\w o w.,,\.w ia\f
T 7 3 gasi
. \.Ww\\.\”

e R e

.& . ! L " o
o 3 g s 8
B \ & S 2 e

@

e : : 7 .
g
; Sl 5 s

S Ww:{ . mMﬁyJ“«...\ S Sl > 7 e . o P
- . o “ @ ; A j . o « .

i

i
o

=

o

;

: o k s b

g . o Lo
: 7 e

S

o Sonabiie s
N
E‘@
Ll
S

4
S
i

L
S
o

o o
T ¢ I
o

2 ;
wmqwm

el
8
G

v e 4

G

oy T e

LA

5
=
A5

e L : : L : -
o el ! . . o il

o
o
2

=

s
A
e

St

e

0

e 2
o ! i

e o &
e e e NWW o . o
s :

/ o E o : - . .
E 7 Mm\»e,‘%%%%\\ - : e . e :
i % £ ; ; R
7

o
e

7

B

o
-

3
S
=
i
-

S
i

o

=
KA
e

o

RS
o
&
y}
=
=

o T ; ; o
SRl Dl i - TRty s

e
S
o

S
S

PO

o S ¥ o
,&mw‘mm.hwww% Ao
e b
AL
=

i a

.

G
b

Ras g ST S

= o

a e

T
o

i

o

o

o

god

T

o
TS

o
S
e

) ol
R e e
e e Mw; .
i et ETRTTM L £ ,\@.&Amwmn.@w. e
; o s i 7 : Ao 5 sl S Shada
e L . e 3N e
i B : : Cobess b : S 7 e
i i . i bRt s 7 m»m,memmw 3 g A SN V,«i.kﬁ;,.\.w{&&

4
o
o
o

o

-

i

e
o
T

s
e
ioma
e
e

-
o

hos

S

el
o

R

o

SN
a5

A
S

e

5
i

3
S

R
e

. -

o :

o & . \ o

o

.\é‘
,@‘.z.’»\
ey

i .
L e o R o -
e G i 2o S 3
e L et ) S
C Sl - i.,«.m e L - Coe 2 - b
- s .

o ; s » 5 o

e : ; L S aoek - : ¢ g
o - i

o i 2 s .

i e Wiiaaas 7

REEei S ol el R O S

o e m@w ey

i T G,
o i G

o
. e o o
. e e
mﬁ%&&v?\“u

G

2

e

>
Tl

o

e S I : O i
o e . o
B Ca & RS

- - . SR
. \m . - . i 55 A
e o 5 o 0 e
I B
i i Gl - .
2 S & , e oo
R sl e ,\\, o ﬁmv .

S
- e e e
o o me. 8 i .M.mw s
S S Lo
i G & e

-
=
e

aita R nwu,wﬁ G
% i

ey
o

P

S i S tan :
e o o

ity

i

I
-
-

i

":Vf\\
=
o

5

N
R

R o

e
SE

o ey

Lo o S e I I

2L S e e G e

NGy oy 2

S 5 T :
L - o -
e : O S

Sl

o : e e . :
>

I i 2 . : -
e LN . : .

i

-
S
S
N
e

R
e

S

o

i

Sl el

o

i S

.
-
R

i

S

o
.

S

o

: o 5 o
i 4

SR

S

Cr -
W D

7

.
=
e

i

A
A
i

S

R

fibesrngs
P
aEa S ey

e

i

s o

e
-
=
-
G
S

1@.
i e
o = SR

.

i

S
o
Ay
e
-

&
S

o
S

S

G
i
B
o
o
v
-
S
S

i

e
o
~

-

&

-

T
5
&

e
o
R
e
i

e «Mﬁ%&w = &
A & A %
S G oy S
: S & Sl o e
e e S
LAy 3
e i i s e e . L
e e e e e G -
% - i = %Nww m Wﬂ“\%_w ¥ i wnf\w: . . ;x\vm»a W;%m‘
G i o o e : Ao i :
o . o . : p
e BEL S : e i ;

B
&v««ﬂmf% S S e
g et e
Al s o
. e
n e mww%w% Rt Gl o
b G e e
semal Coniines . o - 0 . ; =
Gl G o L Sodin i s W,M&f : o
o w . L .\\Mwé..u,.&_,,ﬁ Lo o : o - , :@mkfix
- Eraih : s e o e : = v e
o e S i ; o o el
o i : Sl e ¢ . - e G e mw
i DRl i e e : i Gl T Sh o Az
&w«ﬁ»\»\;ﬂ»\v o mumm%ww\.m e n b : o \,&9 G }w%@w\w . :

Gadia i e
2 5 e
G % S
G i e e >
w.,\w.wm G Al % Gy
O oo S e | - G
s e 4 e : G e G i
; S - : o e
o e i Sl : A 5 S e 5 A
< i o o S o e S e o
w«mm - m %mwww o e ’ T i . o
¥ . e g
. . s : : : ] Ay e

7
B
5

TR A s
s L

=
e
S

i
=

1

e
oo
.

:

e m&wxi A

7 o

el

, Rl oy e oy R : ; i i
- Z i - L o

S
e
0

wu\@x
i i
Sl

Sy

o

-
S
o

L

e

el
i

e
i
S

%
e

-
i

=

o
o

=

o

o
-

s
i

=
S
e

S

o
S
S
e

-

i

Gy
i
S
7
e
o
=

=

i

o

e
o

-

B

.

-

LR,
e

e
e

o
A

o
=

iy : -
o e ;
Zo)
L

o
e
G

S
.
s s St
S L i
S G S
. @xmf . S
e i -
. :

o8

fre

o :

sy

Gt
Lol

e
b

A & :

o

2

ey
o

3

3
-

S
o

i

S

Lo

o

o
Vi

e

—
.
i

“‘r\\j\

T

F
e
o
=
o

I};\M
S

i

P S

ER SRR

a5

B

S

o

o
ey

o

i

i “
i

w i
- gty e S8

v

< e s o s
o S L satia koﬁwm\mmmi L . X o o =
o e s o e G - o o
e e e G : i Soan i A Cla
i ; WS , s : Al mmpmwn o
Siea S U R : Wl i :
e i 5 e : T it i i .
Gl L s A il et i
e o e gl i w.w.@www ) -
e - T
2 o ol %
2 sl

o
- S S - L
Bt Sl ¢ Sl i
i = e ! 0 ,@ﬁw& o
o o - C e
e o e
: o o . - - -
o i o o o - e
T e m.wwmmw i e Sedie gy : .
i o i o 4 G G e o
o &éwﬂ i o . . /i
e o . . Bl o 2 o o
- o i .”.m\xm, m»: - ww\mwm o mﬂwﬂ i Z
..xﬂ/m‘..wﬁ S &w}wwmm e «..mxc. mw». -
ik e e
i i

o

.

i
Seie

SELA . 5

o . . S
e S O : ; : HEE e e i
. e : i ki .

3

o

R R

b



xw,mw i
e
2

i Nl

i

o

G
S e v e n i

on

i

o
Ry
S

i

2

2

X
S
%

o

e

v
o

o

i
o

S

.
2
-

o

i

g

R A e
Ty

; . s

S L

5 gt R R R

o e

A

r
e

Do

ety e % S b
Seipimsaiionn iy ST e e
en e i .

o

S 5 ;
e 5 i

A e i

S

A

T

. RS T b S P R
S : e s e S e e

e e e
Shl deaiata B L mireR b R e S e e e s
P e B e R e s
e .‘»ﬁw o .mﬁm,m.\nf/m\//ﬁ.,&,m» : > imx A el R Sendnind e s N

s s . Sl 5 : S

o Shaaaa i o s
o >

Ry
Coali
i

v

o -
e
e
Dol
s e
S
ey
SR
z 3 ey i
e Nt
S e
S
A h%%% S

5

PR
N

e
Thoh
0

o
o

=
o o

i

N
e

7

i

5

o
g

S

5
-

e : e e
. v : e L
o s %»\&@A«:w\xm&@mf\w»ﬂm&ma
S e DS g e
Lol g s »ﬁﬁ PR s

e
e
o

L

o
13
A

St el e e O
S LR s : i G

S
S
o

A

B
-
-
=

oo
o

%

W
i o £ £ar
0 RO o

e o

B
=

52

i

e
G

e

S
o

o

S

S

e

-

. 3 s

S S e o et B e e
e B R e i P Sl s e, BT e
oy Nm\vw/:pi\mﬂmﬁ sl o e
Cho i s e s e ey Bﬁ..ﬁ&:&? S SRS
M e e e O R S

S R T i o £ e
s b St ?@w&@é&ﬂ@ o A

S
e
AL
e
e
2
- : Ca
- & -
X i \m«wmmm.mas.@«w -
’ S
e > ot
G ; w .
B . . .

o
\>

PRCAHEE
S
SRStk
R by
ke
SR S

.
S

0

o

= »w.anw.w
vy
S
S
N

%

ik

T

o
7

o

ST

o

A

Soreed] o e e & o -
o casa Gon Sl e

S Gt g
A 4

T

e ko e

s g e
T oo mR o e
s G e O S Ty e
2 SR DSBS T B 138w A R A A S S
e A e &.@.Q?ﬁ.u% i GG e Grded

% m;%wx@&wi £3 103 0 N Zny 3

R

L

SRS i
i ; . S i
DG takaly 7 RSN lroNE D

o i . . RO R
w i Lo 7 £ e el e e

soniaidy : o
Soaoae G

o

=

o

o
i

: o
¢ G

&

4 o
B R

2

7

N
A

e e

RAE

-

e

7

7
o
S

o
-

SELEER T e e

A
e

o

W

i

S Sh e X

i ? e i Shiehe
SSOiY SN
SR Bl in sl v s s on
L

o 2 el Soriss e s
S i G o
o o T o
e Sl

s 5 o
i S Saen
R - e
S Goambie v
D s 5 - .
s Sl 8 S s .
G S e N Ly S - R

.

7

B

e

Getiae
S
o

o

e
e
B

o SE N RIS L
L G S

o

7
R
RN

B
i

o

-

e

o

8

-

MR hen o o

i St e % S e o
5 L x\ummm oew o ME St

N

e

SR

o

e b oy : i nwif\\\ Gan e
S e i oy e e S i
Ldn e ER TR

B

e
o

o
S

o

o
-

N

e [t

s

e

i
&

G

o

3 w\,\w s

R

S & L S
S daihannd s
Ry Sl el
S T o
o e o e
o . o

Sdadid i ¥ , pes
22 g s

.

B S
o o i
i S
TR e Rl e : %
u5 o o B G G A 3 G

i Boad e ol : ; : : e o .
3 2 S Sonia o i o : Sy

B
SR

o

S

S

S Sodii e ] : i O : :
i ,p:,&w@.mﬁ. b S e Mv/u«.ww 7 3 SR St
el SEet S e 7 s

i PR 3 :

n
ok
e

i

o
ng
et

2

o

sty : 3 f e

i

i >
22 DRt S A : o 2 AR
e ca i 7 Lo s e S

S

S
i
T
SEASSEST
m.; i L

ol Sl
daom
o e o .

g

5 Ll
e

=

ek

G ARG i SN 2 SRaS G ks e
i SR R e S i & 2 i3
: o e T

e

5
S

S

S
5

R

e
e o s % ¢ S
Soiiris : S A 2 ; mweﬁ,ﬁ“%u\m.v

S ok %
S

G

5
e
s

SR e
e b

2

e

e

T

: o Piliea o
SN P : 5 G
Gt : G e i R S > S
R G 3 Z S A i R S
Q Sl T G
San S w&m&
: o

1 o

<
S

o
S
s

o

7

i

G

: xw
bl R A
S SRy

gty el 5

R e Sy
Lo i o
a Gl s :
i
Gonanl dte e
e : il
g o
e sy i
s Rl
el i
Lot e
RS s

Z g
o S
G SR g
- aan
Bi na
g i S
o S i
SISO S
S e
T S
foma i

o
2
=

Doanaan -
.
i

e

s P e
S Pl

=5

i
Galns
SR
S 055

s 2
RIS
it e
R ’ R
e ST Gt

Gl

S
S
&
>

5

din i

o

i
S
i
Sy

o
s
=

5

o

o
a
Fa
%

: 7 Gon
e i e y : : : : ST Gaya e

5

e

=
o
A

Sal s e

o

S

Sl i sk
S e
; o e
: il GOSN e . i : ? T Sl nie y S e
Jrn ol St e e e . CiE Sgacanie Nod
e e R o R AP S e O 3
e i Grginl i S T e Ly s .
S amm e T ; iy el el G LBl s e % i
eSS S R e G 5 R % 3 :
feerttes »W,,,,%wxwmﬁ o il - «\?M % 5

e

5

i

o
S

i

e

e
o

Wy B S eane S 1

s
i

S
B
o

She

.& e

5
S

e e
wamy o
S Al

N

i

G e e A ; e
e e s . Smans e g PR F 3 - 53
2 1 e o ; : Gl e G i e s e
S e R : o i : g i S S e e e

D o o i - damEin

o
-
e
o

it T S

3 o &

o
e
il

A 3% 3 1, G 2
s R lreiaaiie S e

o - Koy
MR G . e R

@
o

o
G
e i 2
S suaey Sl g i L -

A NI
e

s

Gy

A

T
S

i

.

& S 3 NPy ¢ i

: Ay pom g S o
T Dy om0 oo y i s i
£ TS B .\n\myﬁx,.\.‘.x.xm,,v.ww oy b ) ; . Gn o

S deia
Sebes WD e A\”\m

0 i
1 L

5

o

A 2 y &

: { J oo
. : S
St R

Sy
e

o
5

"

o

re. e g
o Ké,,pnma:%xw < o
R S ey
e

- AT s
v R
Eela G ‘ : ;
o g e
a0 e

S

L

e

7

s

i Sl

B e 5

R (7] £ (b .. 4 i
o epywma U

e

SSerdiernal s ae S A i
]

sl e

2

n

o
o

Ry
o
7

e

R

e G i i e S Sl ot
a0 o s R e G e a0 R ik
o wrw - \%N o \/weﬂ oo Wl Sl Wl ol o M\\,mw\f,,wv %w\/wc\ N.%,wwpﬁww%\ ‘wwﬁwaww& o
SR [ b . : Sdwaiie e SR @
- i e e ] - dsorine S Sn A o
— S G el T e - .
; e D i ign X : S L S
e s 2 i SR B i e

ey
2

& o i i
RS A R % ARy Sga 2
i i S o 5

: S

. < . e S e SRS Gy P
el R e IR SUAG SR e Do G o S
e e i g B % G SR S s g 2 e, 2 3 i e

. e 1 R ; S e St e e o O s
G L e : i &
el G e SR R T, | 48 R
e 3\ = : i : : Lethia
Rl g ST D - ot Sl e
oan o s s ; : inflodlea RS L

eretian et : ol A,QW Siabe g

-

i

G

S
) RS g

e el
P B
S B SR

St
B
1o
@m.gw@ﬁw

o

&

e
s

I Ol T ey
A

o R SRR
e e
GO s S
I Sy ik
G

%
2

AT

o
“

¢
o

i

ERLe ey SRS <2 i 7
s A Gy
o o B
e e S
S s : i

bl

o Sama
BN R et

o
:m«w«\\\« % ».V« i
B g

i

5

o

SRR

SRgL

s

S

7

S

e : s Sty
3 ; SETI Gy
R S
SEe s e

B

5
iy

n

5

i e e : : : G "
e w,,w,\ww.v e R 8, SN

e 2
5 EnTaay S % i
R : nae V co
e mwzw ey : SR e

o

7 7 Sndddn e S e e LT
i ; : g : ,:wwwwv/,“,\&,, m— e e o Lo
o : e N - o b

o e o e o

ey
S

o
SR
s
G

e e
e S
R

o e
> et A

3 . Mwmpv.ﬂvmm

el

e i e e
ReERio s DA i

Ne

.

S

i i Gy S 3 SIS

SR GGt " Gy 5 : S

Gt 3 5 .,L\.IM%&MA&.\,M\ 3 »\\ G < ; % i O S
, : v 3

7

S

Soann e % et \Jvmzwf/»m f B & \,,n@.,,‘mw.,\wm,,,i? m»&..“.ww&w 2

S S o e > o S e e

Sl ot 2 : 4 N S e

A Bl R :

s e i
B e S e s

i g

pie :

g e 2 3
sl B P i B
el ; s S ; T
: o : b i i et o 3 % S

B
S

e i ; S e e
aa : S < ! G o ,.ém%mwwmu
S . : ey
i L Y ] ! s : -
B iy S B e S
C,},w,\fw , e i o e Lot

i
o0

L

SR
Bl s

S

o

o
T

e

a7

P G

R G

S i Seae e o y&/z.xw G b 1 ; g A AR G

5

2

O
R
S
P
g

S

!

o
e
CE

o

i

b
S
e
him?/wm/

o
-

e ey i SO T e ISR, . . A SRB Seatn i
et ey SR e R e S S e e £ TRarao e 1 S i
= Ghawiii s il s i e I ) e a0 n

S e i nau i e e m/v.,m»\w?\»,\mm >

e
e

i
N

e s i e A S
T SV L

oo i

&

e 5 Sopee
s % Codaiiiai

R

S

Sena e e
e
e
e

5

s

<
o

7

a
il
S

e

o
o

e

o
7
b

S
S

T

-

S

o

S

5

7 i

S
5

&
S

e : GG S o

TG S : e e e
: 7 S 7 e L

5

e e
EAERE SRR
e

S S

5 i Ay i ¢ : - <
e N s > i e Tl e e e S e e S 7 it G
L . ; L e - e s - S
T T o ; N 7 e S P Sl
smie e e > S oy S e o Joa | s P . Lo
e ! o o S e e e : : . L
ol Tt e s o Sesde o ) : : -
i R i s e R N i s Soaes : b e ; g
Sl ¥ S S S S % e e PR i Wiie) e i g
s i e Aot el s S e E e
e S o i G Co ey e Sea 2P ; b o]
o 2 e S e e e e B S Lo e y L
> e S e e i e e R R ) o e, w&fﬁ%ﬁ,& Bl L 5 e
: e e : S s i SO e i : s .
G e e e ; e e .
A// o ke T e s =
aor it :
hm

Sham e b : : 2 Gone Ll

ey Pl m,w\ i e A.wnw..%u\.,.mw,\,ﬁ.\.m?x‘ o S <

e e e e Ll e

- . i S e e
: Sk o G i

Gamboas
et L

3
1 o N ; : ThononG : z
G e S e N DE SR s Gt R
- . Ca s NS e o - L
e ey % By SR iy 7 Ay
oy 488 Cos s e i o s
Sy i : £ 5 S St i e ) g i
Bl i 5 o ey
i S 2 LS i T S B o 5
s s i i oy 4 e e ,
3t v . S Sl : 7 S E T danan .
= i : o fod : i : e M 4
7 Sy S : e S & 2 el
- e 4 2

A At z > 5 N R i SR z:
S 7 ) o 5 S e - SN i o %

; nmm e by S S

. S o b e o

) S g g
) R B 5 n

S

s

S

Loy
i S S o o a
o Toi e b s

e Abseandinay
e o Saae g
o Loty o e e -

S
e

e o7

Sai
Y

/ . o : s Gy
SR o N SO S % R Ly G

s ¢ S e s ot AR meohtaeta Bl
; rel T s s e o
e o el ST 3 S Bl e e S e Shdn e e
o a0 el o S C)/»Xowm e : By
T SR . e e RS > 43 ST % R SR DR s pane
Sttt i SRSy R iy : 7 SH R e 2

: N N il G e e Y
Setuna .

o
o

iy

o
i

i %
5 S %

o
&

gy B

i

-

o

S
G

Y
G

o
G

\.,
G -
o g

S

S

s
L
oS

s EHE
»..ma vxfwz« Gl
4

S

%

Gl
ROl S e
L o
e
i \/\\mmv.\ﬁ,,‘m\%
G S
e
RN Ww&%
i
ot

o

e

%

e

S
oz

: 1

i S SR S
e e e S .
i i o
= 2 : S
G

s

S

e S Gi
Rt Pt

st ROl G

B

S
2

&

o

e
o

S

S

e

o e

g
S

o

PR .
S

Ry
o
S
e

o

o

Lo

-

B

o
R

o

i

IR

e
i
o

e

G

o

sz e

o
=

A
e

-
o

o
o

-

-

o S
i3t

S

s

Ragn

= ‘ 7
A

Ak

,3;.
A R
R R R

o

8
S

ey
s ST
i e

-

S :

,%.%fsﬁ,
At S R Fls
S R e R e B e el S B Gt 5 e
- W\/cw:awwa«w,% e St Gl

7

i S =
S TR ) B ?
E S e Sl : o
pi i R e m 7 AN ik
P o ey vl Cledaa & L
S S demn s S S
o > i CED s e e iRl
S e s -
SRR R % s R e Sies

o A
T G e
Sl
ERsandenns
e

o

o

&

)
o
i

ks
5

o

£

e e Sl
Soacin =

-

s S

& R 3 i 23
e o

i

o
&
-

e
U

: R

o
SSane S PR S e
S e S e R
e e o

S

i

i

Es

S
2

e
ST
o A%»\Mwﬁxww/m

G

R

<
2 e
i SR o
< : SR i e e
Sy . R ‘ o S et e Tt L

=

S

&

s

ot

Sirdnd
SR

N
o

=
B

e




INSTRUCTIONS FOR ORDERING PARTS

Part number and description of part,

(a} Parts should NOT be ordered from illustration only.

{b) Parts should NOT be ordered from numbers on castings.
Order by baler serial number and model,

Much delay and confusion can be avoided if parts numbers are
arranged in sequence on all orders.

State how to ship: whether by fruck, stage, mail, rail, express
or freight, air express or air freight,

Claims for shortage or error in handiing of an order for parts
must be made upon receipt of goods,

Address all orders for pai'ts as follows:
d. A, Freeman & Son, Inc,
Paris Department,
2034 N, W, 27th Avenue,
Portland, Oregon 87210

Place serial number of machine here for your convenience:

Baler Serial No,

Motor Serizsl No.

Left and right of machine are understood to mean from a posi~

tion facing in the direction of baler fravel,

Permission must be secured before any parts are refurned for

credit, When parts are returned, the freight must be prepaid or
arrangements made so that they can be brought in by our trucks.

\\N GTE‘”

Paris are identified by reference numbers, See parts list
for correct part numberg. DO NOT USE REFERENCE
NUMBERS AS PART NUMBERS.




TABLE OF CONTENTS

Front end engine base and cowl . . . . . . . . . . L. L e e 1
Operator platform . . . . . . . e e e e e e e e 2
Clutch control and belt drive . . . . . . . . .. . oL oo 3
Gear shift control and operators seat . . . . . . . . . o e e e e e e 4
Steering assembly - < « -« o o o e e 5 6
Rear axle and final drive . . . . . . . . . . . .o 7.8
Hvdrostatic drive system . . . . . . . . . . e e e e e 910
Plokup Bt . _ . L e e e e e e 11
Electrical system . . . . . . L L e e e e e e e e 12
Wire box and wire guide . . . . . . . . . L e e e e e e e 13
Twine box and twine guides . . . . . . . . . L . e e e e e e e 14
Drive gear boX . . . . o 0 e e e e e e e e e e e 15
Pickup shield and bull gear luber . . . . . . . . . . . .o 16
Throttle control, tension control and fuel line . . . . . . . . . . . . . . . ... 17
Air cleaner and exhaust . . . . . . . . L L e e e 18
Radiator and shroud . . . . . . . . . . . L oL 19
Tow bar . . . . . L e e e e e e 20

Excel cab . . . . e e e e e e e e e e e e 21




Page

o0 18
..13.14
..13,14

Part
No.

F5040 ...,
F 5048 .

F 5049
F 5055

F 5069 ....
F 8075 ...
FBO76 ...
FoeI158 ...
F5232 ....
F5234 ...
F5236 ....
F5237 ....
FB27I5 ...
F5276 ....
F o445 .
F 8446 ...

F 5501

F5h02 ...,
F 5506 ...
F&h4s .. ..
F 5546 .

F 5551
F 5554

F 5559 . ...
F 5614 ....
F 5650 ...
F5703 ....
F 5705 ...
F 5769 ...

F 5842

F 5854 .. ..
F 5866 ....
F 5887 ....
F&918 ...
FBO20 ...,

F 5921
F 5941

Fee47 ...
F5948 ...
Fso4n ...
F 5954 ...

F 8971

FB979 .. ..
F 5884 ...
Fe018 ...
Fed32 ...
F6034 ....
F6035 ...
F 68036 ....

F 6041

Feod2 ...
F&048 ...
F G049 ...
F 6050 ...
Fe054 ...,

F 6oe?

F 8068 .. ..
F 6079 ...
F 6080 ...

.27
11,17

—
-t

-t

Nk NNMNMNPILELDORNOODS & DO

b

-3 o

L O Y O NI ST Y
e g e s

e
BRSNS S e

Part
No.

F 6G81

Fegio4 . ...
F6105 . ...

Fo1tt

FB135 ....
FE136 ....
FB137 .. ..
F6138 ....
F&8139 ...
Fg140 . ...

F 6141

Fe142 .. ..
F 6143 .. ..
Feidq ...
Fel4s .. ..
F 8148 ....
F6148 ...
FB150 . ...
F&163 . ...
Faibs ...,
Fe170 ...
FB178 .. ..
Fgigz . ...
FB6183 ....

F 6206

F 6208 ....
F 6200 ....
Fa212 ...
Fe214 .. ..
Fg215 .. ..
Fe216 ...,
Fe217 ...
Fe218 ....
F6220 ...

F 6221

Feg222 ...

F 8223

Fe224 .. ..
F6226 . ...
Fe227 ...
F6228 ...
F&230 ....
FBe235 ...
Fg236 ....
F 6240 ...,

F 6241

Fe2d4 ...
F 245

F 6251

F 6258
F 6269 ....

F 6261

F 8263 .. ..
F 6268 . ...
F&270 ...

F 8271

Fe272
Fezrd ...
Fe274 ...,

Page
No.

MNNMNMNMRNNMNNNMNNDNMNDMNDNDA - - -3
e G G s A i Qe Qe G Sl e (i (e G e S I 5> B R =

RN OO O OOO®EO©EOODWWWWWW—LWwwwwWwwwWwRANNDE

Part
No.

Fe2/8 ....
FE279 ...
F6280 ...

F 6281

FB282 ...
F&283 .. ..
FB290 . ...

F 6291

Fe292 ...
FB293 . ...
F&294 ...
F&306 ....
Fa308 ....

Fe3106 ...
Fe3z .. ..

F 6314
F 6317
F 6318
F 6319

F 8320 ....

F 6321

F6322 ....
F8323 ....
Fe32d ...,
F 6328 ....
F 8332 ....
F&339 ....
F 6340 ...

F 6341

F6354 ...
F 8365 .. ..
Fa360 .. ..

F 6371

Fe394 ...
F6395 ...
F 6396 ...
F 6397 ....
F6398 ....
F 6402 ...

F 6407

F 6408 ...

F 6409
F 8410

Feg412 ...
F6413 . ...
Fe41% .. ..
Fe420 ...,

F 6421

Fe422 . ...
F&424 ...
F6426 .. ..
F 6429 ...

F 6431

F6432.::.
Fe4a42 ...
F6443 . ...

F 6450 .. ..

F 6451

Page
No.

GO RN NN AN R RN

.15
...3,10
15
15
15
.12
21
.21
.21
21
21

.15
15
N
2

12
12
12
.12
12
.12
.12

17
17

R




F6452 ...,
F 8453 ....
F 8460 ....
F8463 . ...
Fea6d . ...
F&488 .. ..
FB478 .. ..

F 8471

Fe472 ...
Fe473 ...
Feaid ...
Fedls ...
Fe476 ...

F 6481

Fe482 ...
Fo6483 ....
Fa4s4 ...
6485 ...
F 6486 ....

F 5487

Fe488 . ...
Fo489 ...,
F6490 . ...
F8493 ...
Fe484 .. ..
FB495 ...
Fe4ss ...
Fea97 ...
Fe408 ...
F 6489 .. ..
Febooa ....

F 6501

£ 6503 ...
£ 6504 ...

F 85056

Fesle ....
Fe507 ...
Feb08 . ...
F6508 ...
F6510 ...

F 6511

Fe512 ...
FeBi13 ....
Fesi14 ...,
Febis ...
FB519 ....

F 6521

Fe522 ...
Fgb23 ...
Fe524 .. ..
F6528 ....
F6528 ...
FE530 ....

F 6531

Fes32 ....
F 6533 ....
F6534 ...
F6535 . ...
F6b3g ....

Part

F 6537 ....
Fgb3g ....
FB6539 ....
Feb40 ...
Fgh4z ....
F&543 .. ..
F 6544 . ...
Foh4b .. ..
F6b46 . ...
F 647 ...
F 6548 . ...
Fe54g .. ..

F 6551

F 6552 ....
F6b53 .. ..
Febb4 ....
Febbs . ...
F 65658 . ...
F8560 ....

F 6561

F 8562 ....
F6b63 . ...
Fo564 ....
Febgs ...
F 8567 ....
F6bes ....
FBB6Y ....
FBb73 ....
F 65874 . ...
F 8575 ...
F&576 ....
F 6877 . ...
Feb78 .. ..
Fe580 ....
F6583 ....
Fos84 ...
F 6587 ....

F 6588
F 6589

FBd80 . ...

F 6591

F&592 ...
F6593 ....
Fose4 ...
FG595 .. ..
F 6596 . ...
F 6588 ....
F&599 ....
F6600 ...

F 6601

F 6602 . ...
Fe605 . ...
Feed? ....
Feel8 ....
F6609 ....
FG6613 ...,
Fe614 .. ..
Fe618 .. ..
F 6620 ...,

Page
MNo.

....20
..13,14
20
.20
20
20
20
20
20
20

19
.19

o
DWW LR NN - WD

INDEX

Part
Na.

Fe622 ....
F6623 ....
Fee2d ....
F6626 ....
FB826 ....
F 6627 ...
F&6628 . ...
F 6629 ....
Fe630 ....

F 6631

F 6632 ....
FB635 ....
Fe638 . ...
F6639 ....
F 6640 . ...
Fe642 ...
Fe644 .. ..
F&645 ....
Foeas ...
Fo6648 ...
Fee49 .. ..
F6650 ....

F 6651

Fee52 ...
Feesd
F 6655 ...
F 6657 . ...

F 6658
F 6659

F 6660 ..

F 8661

Faegz ...
Feee3 ....
Fa664 . ...
Foees . ...
F 6666 ....
F o667 . ...
F o668 . ...
F 6669 ....
Fee70 . ...

F 6671

F6672 . ...
F8673 ....
F 6674 ...
F8675 ....
F 8676 ....
F 8677 ....
F 6678 . ...
F 6679 .. ..
Fe6s0 . ...

F 6681

Fo6682 .. ..
F6683 .. ..
Fesss .. ..
#6685 . ...
F 6686 .

F 6687

F6688 . ...
#6689 ....
F 6690 ....

Page
No.

12
12
12
10
10

11
11
12
17
17
17
17
17
17
17
17
17
17

18
10
Y
.81

LCOQDOOOOOREOOOOWIWL OO WEDEDD

ol e el —t
OO 0o

..1.0,11

Part
No.

F 6691

F 6692 ....
F 6693 ....
Feeld ...
F8695 ....
F6696 ....
F 6697 ....
Feeos ...
Foesg .. ..
F&700 ...

F 6701

Fgroz ...,
F6703 ...
Fgrc4 .. ..
F&705 .. ..
F 8706 ....
Fera7 ....
F6708 ....
FG709 ....
F&710 ....

F 6711

FG712 .. ..
Fe7/13 .. ..
F6714 ...
F6715 ....
Fe716 ...
Fe717 ...
F6718 ....
Fe7Tie .. ..
Fe720 ....

F 6721

Fe722 ...
F8723 .. ..
Fe7z4 ....
Fe725 ...
Ferie ...
F8737 ...
F6728 .. ..
Fo729 ...
F8736 ....

F 6731

Fe732 .. ..
£6733 ....
FB734 ...,
Fe735 ...
£6736 ....
F G737 ...
F&738 ....
F 6738 .. ..
F 6740 .. ..

F 674

Fe742 ...
Fg743 ....
Fe744 .. ..
F 6746 .. ..
Ferae .. ..
F 6747 ....
F 8748 ...
FG749 . ...

Page
No.

it md ot owed mb ol b R a3 )N

b b wd
b e e ek

b
R Y

- =2
JFEE—Y

-
O = w00 W W W RN

b ah o ol wed cad omd eed
- ol wed wed mml wwd wwh b

ke
000 0D CO Q000 OO Q0 000000 Qo0 000000 — — (W




Part
MNo.

F&rs0 ...

F 6751

F6752 ....
Fe7b3 ...
Fe754 ...
Fereh ...,
Fg756 ...
FG757 ....
F 6758 ....
F 6759 . ...
F 6760 ...,

F 6761

Fegre2 ...
Fe763 . ...
F6764 .. ..
F G765 ....
F 6766 ...
F 6767 ....
F6768 ...
F6769 .. ..
Fev70 ...

F 6771

Feriz ...
F&6773 ...
Fe&774 ....
F6775 ....
F6776 . ...

F 67717

F&778 . ...
Fem7g ...
F&780 ....

F 6781

F6782 .. ..
F6783 ....
Fe784 ...
F6786 ...
F8788 ....
F6789 ....
F6790 . ...

F 8791

Fe792 ...,
F6793 .. ..

Page

Lm0 EEDLEESEDDLDEDLDDL LA DDRDLLHEOOOONO0 DO ®

ol mmd
oy o W

Part
No.

F 6794

Fg795 ...
F6796 . ...
Fa797 ...
FG798 ....
F 6799 ....
F 6800 ...

F 6801

Fe802 .. ..
F 6803 ...
Fes04 ....
Fegos ...
F6806 ....
Faa0gs . ...
FB809 ...
F 8810 ...

F 6811

Fe812 ...
Fe&g13 ....
Feg14 .. ..
Fegis . ...
Fegig ...
F ety .. ..
F 6818 . ...
F 6819 . ...
F 6820 ....

F 6821

Fegz22 ...
F6823 ....
F 6824 ...
Feg2s ..,
F6g26 ....
Fegz27 ....
F 6828 ...
F 6829 ..
F6830 ...

F 6831

F8832 .. ..
Fe833 _...
F 6834 ...
FB835 ....
Feg3s .. ..

Page

.18
18
18
18
18
18
18
.18
18
18
18
18

12
12
12
.18
19
19
T8
19
19
15
19
19
19
.19
.19
19
.19
.19

19

19
.19

.. 19

.18
.19
1
17
17

Part
No.

F&837 ....
F 6838 ....
F6g3g ...

F 5840
F 6841

Fes4z .. ..
Fegas ...
Fegad ...
Fggas ...
F6846 ....
F 6847 .. ..
F 6848 ....
F6849 .. ..

F7154 ....
F7ig6 ...
F7194 (...
F7230 ....

F 7231

F7232 ...
£7337 ..

F 7515
F 7541

F7608 ...
F7635 ....
F7637 ....

F7638 ....

F7838 ...
F7640 .. ..

F 7641

F7642 ....
F7643 .. ..
F7644 ....
F7645 .. ..

F 7671

F7676 ....
F7677 ...
F7716 ...
F7717 .. ..

F7721

F7722 ...
F7728 ...

Page
No.

11
17
L. 17

17
17
12
17
17
17
17
17

11
16
11
13
.13
13

P
12,14
13
16
13
13

.13
13
.13
13
13
13
13
.16
16
.16
.13
13
.16
16
.16

Part
No.

F7889 ....
F 7890 ....

F7891

F7808 ....
F7927 ....
F7928 ...
F7929 ....
F7930 ....

F 7931

F7932 ....
F7933 ....
F7934 ....
F7836 .. ..
F7936 ....
F7937 ....
F7938 ....
F7973 ...
F7974 .. ..

F 7981

F7982 ....
F7985 ...
Faoka .. ..
F 8060 .. ..
F8ogd ...,
F8173 ....
F8174 .. ..
F8iie ...,
F8176 .. ..
FB8264 ....
Fg27g ....

F 8297

F 8208

F 8301 ..
F 8308 ..
F 8311
FD 25
FD 26
FT 74
FT75

FT 213 ...
FT 219 ....
F 5688066 .

Page
No.

14
14
.14
14
14
4
14
14
.14
14
14
14
14
T4
14
14
14
14
213
13
14
12
12
14
13
13
13
13
it
14
.13
13
5,17
13

013

DHOTI:MN N




Selt Propelled
Hydrostatic Drive

Model 2007 and 200W  Model 330T and 330W

The parts listed in the first section of this Supplement are parté which have
been added, corrected, or replaced since the 1873-1874 Parts List was
published.

Reference numbers shown refer to the corresponding reference number on
the 1973-74 Parts Book illustrated page.

Parts listed without reference numbers are parts that are used in relation
with other parts shown on the illustrated page of the 1973-74 Parts Book.

The parts and iflustrations shown in the last section of this Supplement are a
breakdown of the F6736 and ¥6737 final drive assembly and the FG6744
transmission assembiy.

manufactured aned distributed by

PORTLAND, OREGON




F169

F4500 . .
F4501 . ..
Fab0z2 . . .
F6087 . ..
F6088 . . .
Fezrz . ..
F6288 . .
F8386 . ..
FB518 . .
Fes79 . .
F6804 . ..

Ref. No.

Ref. No,

22
23

Ref. No.

49

Ref. No.

Ref. No.

10
12
7t

Ref. No.

47

12
.16

16
16
11
Tt
11

. 10

1

.3, 10
.3, 10

i1

iINDEX

F6850 ... 12 F6988 .. .5
F6851 .. . 1 FGE98Y ... 5
FB852 .. . 1 FBg80 ... 6
FBe853 ... 18 FGo81 ... 8
F6854 . .. 1B F6982 ... 18
Fe855 . .. 1 FB983 ... 16
FE8se . . . 1 FEog4 .. 17
F6BB8 .. . 4 F6095 .. . 17
FG6859 ... 19 FBose . . . 17
Feges ... 2 FE997 ... 17
F&866 .. .2 F6o98 . . .18
Fegs7 ... 1 F6299 ., . 18
F6868 ... 2
PAGE ONE
FRONT END ENGINE BASE AND COWL

Part No. Description

F6851 Front end main frame section, 3-tie, AC, MK1

FGB52 Front end main frame section, 2-tie, AC, MK1

Fegbs Engine mount, L.H,, Ford

F&856 Engine mount, R.H., Ford

F6867 Shim, rear engine mount, Ford
PAGE TWO

OPERATOR PLATFORM

Part No. Description

FB865 Hear mounting bracket for aperators deck, L.H., 3-tie

F6aG8 Rear mounting bracket for operators deck, R.H., 3-tie

F6866 Mouniing angle for deck mounting bracket

PAGE THREE
CLUTCH CONTROL & BELT DRIVE

Part No. Description

F6578 Shaft coupling, 21 involute, with snap ring groove

F6818 Snap ring, internal, 125

PAGE FOUR
GEAR SHIFY CONTROL AND OPERATORS SEAT

Part No. Description

Fge58 Seat adjusting rails complete
PAGE FIVE

STEERING ASSEMBLY

Part No. Description

FB991 Steering orbitrol unit with 0" ring ports

FG3830 3/8" 0" ring adapter, C3269 x 8 x 6 WH

F6988 3/8" straight 0" ring swivel fitting 9315 x 8 x 6

FB989 3/8" JC 0" ring male connector, CB315 x 6 x 8
PAGE TEN

HYDROSTATIC DRIVE SYSTEM

Part No. Description

F6579 Shafr coupling, 21 involute with snap ring groove

Fg518 Srap ring, internal, 125

F6288 Hose bracket
i




Ref. No.

13

‘Ref. No.

28

PAGE ELEVEN

PICKUP LIFT
Part No. Description
F6212 Ball rod end, 1/2
F6087 Pickup fift indicator rod
F6088 Guide for FB087
F8386 Bearing, R.H. pickup mount
FE804 Ctamp, 35-413 SM

PAGE TWELVE
ELECTRICAL SYSTEM

Part No. Description
F6850 Wire harness, bale counter, wire alarm light
169 Spring for bale counter switch

PAGE SIXTEEN
PICKUP SHIELD, BULLGEAR LUBER

Part No, Description

6992 Front section of pickup shield {not hinged)
F6993 Access door for F5871 shield

F4500 Bullgear shield, L.H.

F4501 Butlgear shield, R.H.

F4502 Butlgear cover

PAGE SEVENTEEN

THROTTLE CONTROL, TENSION CONTROL & FUEL LINE

Ref. No.
31
32

34
37

Ref. No.

i2

Ref. No.

Part No. Description

F6994 Throttle bracket, AC-MK 1

FBa95 Water separator & fuel filter assembly for AC-MK1,
w/ fittings

FE996 3/8"" line, tank to filter, AC-MK1

F6997 3/8' line, filter to engine, AC-MK1

PAGE CIGHTEEN
AIR CLEANER & EXHAUST

Part No. Description

F6853 Air cleaner bracket, AC-MK/

F6854 intake etbow, AC-MK1

F6908 Muffler outlet pipe adapter, CENN BB255-A Ford
F&299 Muffler clamp, 35-326 SM

PAGE NINETEEN
RADIATORS & SHROUD
Part No. Description
F6869 Air baffle, top, Ford

153




I




FINAL DRIVE ASSEMBLY
F6536 & FG737

REF. NO, PART NO. DESCRIPTION

1 F&871 Shaft, final drive, 3802C891
FAB05 Shaft, final drive
2 FB764 Wheel bolt, 20X273
3 F6g72 Oil seal, A1206Z21014
4 F6873 Bearing cone, 39585
FA4B03 Bearing cone, 29520
5 FE874 Bearing cup, 334A
F4504 Bearing cup, 295621
6 F6875 Housing, 3287W179
7 3/4" pipe plug, P112
8 FBB7G Final drive gear, 3892722132
8 F&g77 Gasket, 28085903
10 FG878 Pan, 3855M185
11 FG6879 Spacer, 1844E551
12 F7993 Bearing cup, 25520
13 FB6880 Bearing cone, 25680
14 F6881 Washer, 1829W673
15 1-1/4" NF hex slotted nut, 14X57
16 Cotter pin, 1/8" x 1-1/27", K2414
17 F63382 Cap, 3262M221
18 F6883 Snap ring, 1854M65
19 F6884 Bearing cup, 152456
20 F6885 Bearing cone, 156123
21 F6886 Pinion, 3831P1160
22 FB887 Bearing cone, 26882
23 FG883 Bearing cup, 26822
24 F6889 Shaft, 3280X4886
25 FG390 Shim, 003 thick, 2803Q1863
F&6891 Shim, .0056 thick, 2803F 1862
F6B92 Shim, .010 thick, 2803R 1864
26 F6893 Oil seal, 1805C159
27 F6894 “0" ring, 5X715
28 F68956 Adapter for RH brake housing, 32680576
6896 Adapter for LH brake housing, 3268D575
29 F&5897 Brake disc and lining, MABG730
30 5898 Actuating shoe, BP6800
31 F5301 Spring, BP4504
32 F5904 Shoulder bolt, BP53050
33 F&809 Link, double leaf, BABGS
34 5/16" NF jam nut, BP7006
35 F5900 Link, BAGBGS
36 F5903 Brake pressure plate assembly, AAGT1
37 F5898 Yoke, 1845W23
38 FG161 Clevis pin, 7/16" x 1-1/4", X1566
39 F5302 Bail, BPB7560
40 F5899 Brake housing, RH, 3897N2068
F8300 Brake housing, 1.H, 3897N2067
41 FB901 Boot enclosure, 2847HE80
42 FGO0G2 Oil seal, A18051.376
43 7/16' x 3-3/4" Grade 8 cap screw, 5-1730-1, 5 used

7/16" tock washer, W.17, b used
7/16” Grade 8 nut, N-17-1, 5 used

44 FB741 Sleeve, 1199-V-2856

45 £8170 Grease fitting

46 FB903 Roil pin, 3/16"" x 27

47 FB304 Cap screw, 3X365

48 3/8" x 3/4" Grade 8 cap screw, 5-266-1
49 F1720 Vent

v







IF. NO.

44
45

46

a7
48

49
50

PART NG.

FE905
F6906
FBo07
F69G8
6909

FB210
F6911
F6912

FEB913
F6914
F6915
FBo16
FG917

F6918
F6919
Feg20

Feg21
Fgo22

F6923
F6884
F6924
F5925
F6926
F6927
F6928
F6929
FBY30
F6931

Feo32
FB933
FG934
F6935
F6936
F6937
F6938

FBY39
FE940

F6941

F6942
F6243

F&944

6945

TRANSMEISSION ASSEMBLY

F6744

DESCRIPTION

/2" x 1-1/4" NC Grade 8 Cap screw,
3X374

1/2" washer, 1229C1511

3/8" x 7/8" NC Grade 8 cap screw,
§-267-1, 4 used

Washer w/pin, A1829K661

Dowel pin, 1846E213

Gasket, 28081922

Brake drum, 3218W3247

Brake assembiy, DIM7.4

3/87 x 1-1/2” NC Grade 8 cap screw,
5269-1, 10 used

Cap screw, 1T0X570, 8§ used

Relief fitting, 1898F812

Qi seal, A1205G 1047, 3 used

3/8" » 1" NC Grade 8 cap screw,
S5268-1, 15 used

3/87" x 2-1/4" NC Grade 8 cap screw,
$52618-1, 2 used

Change gear case, 3290T46

Qil seal, 1205N 1132, 2 used

Spacer, 124481162

Gasket, 2208D732

Drive change gear, 37 tooth,
389213052

Spacer, 1244Q1161

Dowel pin, 1846 H216, 4 used

Roller bearing, 1228B366

3/4" pipe plug

Snap ring, 1854V 152

Driven change gear, 26 tooth,
3892G3049

Snap ring, 185418200

Bearing cup, 15245

Gasket, 22082728

Ball, 1898 E 87, 4 used

Detent spring, 1218Y 103, 2 used

Gasket, 2208V204, 2 used

Screw, detent spring, 3X204, 2 used

Transmission case cover, 3289M39

Roiler bearing, 1828T280

Counter shaft cluster gear, 25,38,15
tooth, 3892N 2978

Ball bearing, 18287306

Ball bearing, 1828Y 129

Input gear, 3882A2965

Ball bearing, 1228C367

Shift rail for second and third shift
fork, 2207W1947

1/8" pipe plug

Shift rail for first and reverse shift
fork, 2297X1948

Shift fork for second and third
sliding gear, 3296H34

l.ock screw, 26X104

Shift fork for first and reverse
sliding gear, 3296F 32

Gasket, transmission case to cover,
2208U749

Main transmission shaft, 3280M 4450

Second and third sliding gear,
32 & 19 tooth, 389212976

First and reverse sliding gear, 42 tooth,
389242974

Ball bearing w/ snap ring, 18285227

Vi

REF. NO.
51
52

53

73
74

75
76
77
78

79
80

81
82

83
84

85
86
87
88
89

91

PART NO.
F6246
8947

6948
F6949

F&950
F7996
F6952
FB953
F6954
F6950
F8956
F8957
F6958

FB959
F6960
FG6961
F6962

FB963
G885
F6o64

FG965

FG966

F6og7
6968
FB969
FB970
F6971
F6972
F6973

FGa74

FBa7b
F6976

Fee?77
F6978

F6979
#6980

F6981

F6882
F6983
F&984
F6985
FG986
F6987

DESCRIPTION

Clutch housing gasket, 2208W777

Hydraulic motor adapter,
32685799

Cap screw, 3X365, 3 used

Cap screw, 10X8562, 4 used

Stud, SN818-1

Brain plug, 3/4" pipe, magnetic,
12508184

Snap ring, 1854Y 129

Bearing cup, 26821

Shim, .003", 2203F5570

Shim, 006", 2203E5569

Shim, .010”, 2203D5568

Bearing cap, 3266W309

Bearing cap, 3266M299

Gasket, 2808US05

Ball bearing with snap ring,
18280147

Snap ring, 1229Y1299

Transmission case, 3290B106

Intermediate shaft, 3280M5499

Intermeadiate 2nd drive gear,
21tooth, 389202981

Ball bearing, 18280290

Bearing cone, 15123

Intermediate drive gear, 27 tooth, |
386202885

Differential drive pinion shaft,
389252983

Bearing cone, 25878

7/16" x 1-3/8" NC Grade 8
cap screw, S2711-1, 17 used

7/16" x 2-1/8" NC Grade 8
cap screw, S2717-1, 1 used

Bearing cup, 382A, 2 used

Shim, 003", 2803H1854

Shim, .005", 2803J1856

Shim, .010", 2803K 1857

Rivet, RV7814, 12 used

Bearing cone, 2 used, 387A

Differential case, flange half,
323581042

Differential ring gear, 60 tooth,
3892W2987

Thrust washer, 1226W1427, 2 used

Differential side gear, 2234X713, |
2 used

Thrust washer, 122821186,
4 used

Differential pinion, 223371124,
4 used

Differential spider, 32781.64

Differential case, plain hatf,
3235C1043

Bearing retainer, 1199U2855,
2 used

Snap ring, 1854X180, 2 used

Ball bearing, 1228L428, 2 used

Shaft, inner axle, R.H., 3280G445;

Shaft, inner axie, L.H., 3280H4454

Bearing cage, R.H., 3266Y311

Bearing cage, L.H., 3266A313




REF. PART

NO.
1

NO.

F 6469
F 6573
F 6696
¥ 6697
F 6698
F 6699
F 6470
F 6700
F 6701
F 6471
F 6702
F 8703
F 6472
F 6704
F 6705
F 6473

FRONT END ENGINE BASE AND COWL

DESCRIPTION

Front end main frame section, 3-tie, IHC
Front end main frame section, 2-tie, IHC
Front end main frame section, 3-tie, AC
Front end main frame section, 2-tie, AC
Front end main frame section, 3-tie, Ford
Front end main frame section, 2-tie, Ford

Engine cowling, left side, 1HC
Engine cowling, left side, AC
Engine cowling, left side, Ford
Engine cowling, center, 1HC
Engine cowling, center, AC
Engine cowling, center, Ford
Engine cowling, right side, 1HC
Engine cowling, right side, AC
Engine cowling, right side, Ford
Hoaod bracket, left rear

REF.
NO.

PART

NC.

F 6474
F 6475
F 6476
F 6733
F 6622
F 6623
F 5561
F 6605
F 6732

DESCRIPTION

Hood bracket right side, 2 used
Mood bracket, left front

Engine front cowling

Qil cooler bracket, L.H.

Qil cooler bar, 2 used

Oil eooler clamp, 2-plece, 4 sets used
Shim, motor mount, IHC

Front end grill

Oil cooler bracket, R.H.

174" x 2-1/4" NC cap serew
5/16"" x 3/4" NC cap screw
5/16" x 3/4’" carriage boit

1/2" % 1-1/2" NC cap screw
5/8" x 4" NF Cap Screw, 1HMC
12" x 1-1/2" NF HT cap screw
12" x 1-3/4"" NF HT cap screw
5/16" x 3/4" machine screw




REF.

PART

NO.
F 6270
Fg27t
F 6272
F 8273
F 6274
FD 25
FD 26
F 8713
FB714

F 6069
Feat2
F 6410
6481
F 6482
Fe17b
F 6562
F 6183

F 6182
F 6067
F 6807

F 6608

OPERATOR PLATFORM

DESCRIPTION

Step and tool box

Step and tool box bracket

Sten and tool box bracket plate

Step plate

Step bracket

Decal, main console

Decal, speed control console

Front deck mount channet

Main operator deck

174" x 2-3/4" N.C. cap screw

Rubber grommet

Cover plate, pump inspection hole

Spacer

Front deck shield, L.H.

Front deck shieid, B.H.

Rear deck mount channel

Hand ratl and shield

Deck mount, neoprene, 3" x 3/4" x
1-3/4" w/washer

Deck mount, neopreng, 3" x 3/4" x
12" whwasher

1/2' x 3-3/4” NF cap screw w/lock nut

Brace for rear mounting bracket

Rear mounting bracket for operators
deck, L.H., 2-tie

Rear mounting bracket for operators
deck, L..H., 3-tie

REF. PART
NO. NO.
23 F 6609

F 6654
24 F 5947
25 F 1688
26 F 5949
27  F 5948
28 F 6413
29 F 6032
30 F 6402
3t F 6282
32 F 5546
33 F 8280
34 F bb51
36  F 86279
36 F 6278
37 F 6281
38 F 6281
39 F 5283
40 F 6230
41

DESCRIPTION

Rear mounting bracket for operators
deck, R.H., 3-tie

Rear mounting bracket for operators
deck, R.H., 2-tie

30 gal. fuel tank, less fuel gauge

Fuel tank cap for F 5847 tank

Gasket for F 5848 gauge

Fuei gauge for F 5847 tank

Console, Main section

Console cover

Guard rail and steering shaft mounting
bracket

Speed control consoie

Friction disc

Speed control lever arm

Conical washer

Speed control lever

Speed control lever knob

Speed control conscle cover

Speed control cable clamp angle

Speed control cable

Soeed control lever, tower

5/18" x 1" NC cap screw




REF.
NG.

§

2

3

PART
NO.
F 50556
F 6563

F 5206

F 6332
F 6054

F 6564
F 6565
F 6208
F 6209
F 8718
Fg7i6
F 6212
Fe7t7

F 4137

F 6547
F 6214
F 6215
F 8216
F 6217
F 6218

F 6220
F 5048
F 5049
F 6221

CLUTCH CONTROL AND

DESCRIPTION

Lever knob

Clutch lever

Ciuteh lever bearing complete w/bushing,
3-tie

Clutch lever bearing complete w/bushing,
2-tie

Ciutch lever hearing bushing, 17 x
1-1/8" x 1", 2 used

Clutch shaft, 3-tie

Ctutch shafy, 2-tie

1) bolt bearing clamp, 812 Chicago

“1U bolt bearing clamp bracket

Clutch wobble arm

Cluteh wobble arm bracket

Bail rod end, CTREN Sperico

Bushing for clutch wobbie arm,
1-1/8" x 1-1/4"" » V"', 2 used

Bushing for beit tightener arm bearing
bracket, 1-3/8" x 1-1/2"" x 27

Beit shield bracket, front

Belt shield bracket, rear

Belt shield & guide bracket, rear

Belt shield & guide bracket, front

Bekt tightener pulley

Drive pulley

172" x 2-1/2" square head set screw

Beit tightener arm

127 clevis

Clevis pin for 1/2' clevis

Top clutch rod

REF.
NO.

BELT DRIVE
PART
NG. DESCRIPTION
Fa222 {Lower clutch rod
F 5223 Inner race for idler pulley, 2 used
F 6224 Bearing for idler putley, 2 used
F 8483 Top front belr guide
F 6226 Front helt shield hracket pad
F 6227 Top rear belt guide
F 6228 Bottom rear belt guide
F 6624 Rear belt guide
Fg230 Belt shield
F 6484 Gear box
i 6485 2" % 1-1/2" NF cap serew w/LH thread
F 6486 Drive plate assembly
F 6487 Washer
Key for pulley, 3/8" x 3/8" x 2-3/4"
F g46b Belt guide stud
3/8" x 3-3/4" NC cap screw
F 7337 Drive beit, D 162
3/8” x 17" NC cap screw
/2" x 1-3/4"" NC cap screw
5/16" « 17 NC cap screw
17 100 x 1-3/4” 0.D. washer
3/16" % 1-1/2" cotter key
5/16" x 3/4" carriage holt
147 x 3/4" NC cap screw
i 0432 Top belt guide bracket
F 6341 Shaft coupling, 21 involute
F 6574 Spacer, idler pulay bearing
i 6836 Bottom rear belt guide bracket
- 6837 Knotter chain shield bracket, center




REF. PART
NO. NO.
T F59%18
F 5920
F e
2 F5b01
3 F5b02
4 F5705
5 [ 5866
6 55056
7 F 5703
8 F b8a7
9 F 6080
10 F B079
11 F 6081
12
i3 F 50b5
14 F 6765
16  F 6766
16 F 6767
17 F 6768
18 F 6769
¢  F 8770
20 F6771

GEAR SHIFT CONTROL AND OPERATORS SEAT

DESCRIPTION

Seat assembly

Bottom seat cushion for F 5918

Back cushion for F 5818

Spring and cylinder adjusting bracket

Cup washer for F 5705 spring

Spring, F 5703 seat assembily

Shock absorber

Plate, bottom pivot

Seat spring and hydraulic assembly
complete

Seat bracket

Seat adjusting rail {bottom)

Seat adjusting rail {top)

Roler for seat adjusting rails

/2" x 1-3/4" N.C. cap screw

Gear shift lever knob

Gear shift lever

Gear shift lever bracket

Shift rail guide, 2 used

Shift rail separator, front

Shift rail, 2 used

Gear shift lever swivel

Shift rail separator, rear

REF. PART
NOQ. NO.
21 F 1002
22

23 F6775
24

25 [ GB35
26 F8772
27 F 6773
28 F 6774
29

30 F 6776
31 F8777
32 F 6778
33 F6779
34 [ 6780
3% Ferst
36 F 440
37 Fe7s80
38

39

40

41 F 246
42 F 8782
43 F 6783

DESCRIPTION

Conical washer

1/2" N.F. nut

Shift rait rod, 38-1/2", 2 used
5/16" x 1" N.C. cap screw
1/27 clevis, narrow, 6 used
Shift rod bell crank, top

Shift rod bell erank, bottom
Shift rod, 29-3/4", 2 used
B/18" x 2-1/2" N.C. cap screw
Gear shift beH crank, fromt
Gear shift bell crank, rear

Bell crank bracket
Transmission support
Transmission support brace
Wave washer, 2 used, WW-284-5-20
Ferrule

Clevis pin for 1/2” clevis

3/8" x 2" N.C. cap screw
B5/16" x 1-3/4" N.C. cap screw
3/8” % 1" N.C. cap screw
Spacer washer

Bow washer, 10 used, 270-5-12
Bow washer, 2 used, 400-5-8




REF. PART
NO. NO.
1 F 5031
F 6576
2 FB8323
3 F 5032
4 F 8292
F 6575
5 F 6324
6 FB41s
7 F 6293
8 F6204
9
10 F 6488
1t F 8301
12 F 64863
13 F 6489
14 F 6490
15 F 6630

STEERING ASSEMBLY

DESCRIPTION

Steering column cap, 18" wheel

Steering column cap, 14" wheel

Nut, steering column, 13/16" - 20

Steering column cap holder, 18" wheel

Steering wheel, 18"

Steering wheel, 14"

“U" bolt

Steering orbitrol column

Steering orbitrol control unit

Pipe spacer for steering motor mounting

3/8" x 3-1/2" NC cap screw

Barbed hose end, 3/8"”

Hose clamp, GS-4 Murray

3/8" straight swivel fitting

3/8" return hose, 104"

3/8" hydraulic hose w/one 3/8” male
fitting & one female fitting, 102"

1/4" Hydraulic hose w/J.1.C. female
fitting, 76"




STEERING ASSEMBLY —Cont.

DESCRIPTION

174" Hydraulic hose w/ J.1.C. female fitting, 66"
HMydraulic pump tightener, 1HC gasoline
Hydraulic pump tightener, AC
Hydraulic pump tightener, Ford
Hyvdraulic pump mounting bracket,

{HC gasoline
Hvdraulic pump mounting bracket,

AC diesel
Hydraulic purmp mounting bracket, Ford
Pump bracket, 1HC
Pump bracket, AC
Pump bracket, Ford
Sheave, hydraulic pump drive, 1HC & Ford
Sheave, hydraulic pump drive, AC
Belt, hydraulic pump drive, AX48, IHC
Belt, hydraulic pump drive, AX586, AC
Belt, hydraulic pump drive, AX46 Ford

F 5688066 Hydraulic pump assembly

REF. PART
NO. NO.
16 F 6631
17 F 6493
F 6688
F 568¢
18 F 6494
F 6495
F 6690
19 F 6496
F 6691
F 5692
20 F5ei4
F 6eaa
21 F 6497
F 6694
F 6695
22
23  F 6498
24 F 6519
F 6589
25
26
27 FT174
28 FT 75
29 k6489
3¢ F 6500
31 Fgsl
32 F 6539
33 F 5503
34 F6h04
35 | F k05
36 F 6506
37
38 FRO23
39 F eboy
40  F 6508
41 F 6508
42  F 6510
43 F 58564
44  F 5769
45  F 6587
46 Fgae
47 F 1827
48 F 1625
48 F 1653
50 F 1624
51  F 1654
52 F 1626
53 F 884
b4 F 934
55 F 1628
56
57 F 462
58 F214
56  F b6hO
60 F 5040
61 BO39
62 F&511
63
64
65
66
67
88
69
W OFT 219
i1 F6e3z2

Cylinder pivot pin

Steering cylinder, 277 x 87

Repair kit for F 65198

/2" x 1/4" reducer bushing

174" NPT close nipple

1/4” pipe tee

1/4" pipe plug

Steering cylinder rod end

Bushing, 3/4” x 7/8" x 1-1/4”

Cylinder rod pin

Front axle assembly

Steering bell crank

Tie rod end. R.H.

Dirag link

Tie rod end. L H,

374 NF hex nut

Front axie shoulder bolt

Front axie pivot bolt w/eastillated nut

Snap ring, 1758

Steering arm, right

Steering arm, left

Spindle bushing, 1-3/4” x 2" x 1-1/2",
2 pair used

Thrust bearing, D21

Front spindle, R.H. & L.H.

Woodruff key, 3/8" « 1-1/4”

Front wheel grease seal, 54605 K.H.

Front wheel bearing, inner. No.LMZ38749

Cup for bearing, inner, No LM28710

Front wheel hub, 8-hole

Cup for hearing, outer, No.L44610

Front wheel bearing, outer, No.L44640

Spindle washer

MNut for spindle

Hub cap

Cotter key, 1/8" x 1-1/4"

tug bolt, 12 used

Lug nut, 12.used No.15085

Wheel, front, 6-hote

Tube for front tive, 5:70 x 15

Tire, front 6:70 x 15, 6-ply

Halrpin for eylinder pin

1/2" % 3-3/4" NF HT cap screw w/locknut

B/16" x 2-1/2 NC cap screw

516" »x 3/4" NC cap screw

3/8" x 1-3/4” NC cap screw

5/16" x 17 NC cap screw

71187 x 1-1/27 NC cap screw

B/8 x 1-1/2" NF cap screw

3/8" J.LC. male connector, C 5205 x &

3/87 LG, male connector, C B20b x 6 x 6







REAR AXLE AND FINAL DRIVE

REF.
NO.
1

PART
NO.
F 6734
F 6735
F 6736
F 6737
F 6538
F 5275
F 5276
F 5075
F 6738
F 6739
F 6740
F 6741
F 6742
F 6789
F 6743
F 6744
F 6235
F 6745
F 6748
F 6747

F 8170
F 6718

F 6748
F 6749
F 6750
F 6751
F 6752
F 6753
F 6754
F 6755
F 6756
F 6721
F 6757

F 6758
F 6759
F 6722
F 8760
F 5979
F 4210

F 5984
F 5076

F 6761

F 6762
F 6763
F 6764
F 6784
F 6785
FT 213
F 6786
F 6849

F 6806

DESCRIPTION

Aocde tube, 200

Axte tube, 330

Final drive, BR.H. $1100-4

Final drive, L.H. $1100-b

Fiotation tire, 10-ply, L.M., 18.4 x 16A

Flotation tire, 6-ply, R.H., 18.4 x 16A

Tube, 18.4 x 16A

Clevis, 5/16" R.H. thread

Rear wheel

Tire and wheel assembly, R.H.

Grease fitting protector, 4 used

Sleeve, 4 used, 1199-V-2886

Axte shaft, L.H., 3 tie

Axte shaft, L.H., 2 tie

Axte shaft, R.H.

Transmission, T-1250-A14

Hydrostatic Motor

Transmission plate, rear

Transmission plate, front

3/4" x "' N.C. Stud bolt

3/4" NC Nut

Grease fitting

Bushing, 1" x 1-1/8"" x 1-1/4"

B/8" x 1-1/2" N.C. cap screw

Brake lever

Brake shaft end, 2 used

Brake shaft, 330

Brake shaft, 200

Brake control rod for R.H. Brake

Brake bell crank

Brake shaft lever

Brake control rod for L.H. brake

Brake pedal shaft, 3 tie

Brake pedal shafi, 2 tie

Brake pedal shaft fever

7/8" set collar

Bearing, brake pedal shaft, 7/8"", FBE14G

Brake pedal, L.H., 3 tie

Brake pedal, L.H., 2 tie

Brake pedat, R.H.

Brake pedal pad

Spring for brake release

/4" % 1-1/2" roll pin

Brake pedal fack

5/16" clevis pin

3/8" x 3/4"” N.C. socket set scraw, haif
dog point

Bearing, brake pedal shaft, 1-1/4", FBE 20G

374" x B-1/2" N.C. cap screw, b used

5/16" % 1" N.C. cap screw

5/16" x 2" N.C. cap screw

“0" Ring, 01-048

Lug Nut, 16 used, x 1148

lug bodt, 16 used, 20 x 273

Bearing bracket, L..H.

Bearing bracket. R.H.

Spring, brake pedal release

Anchor, pedal spring

Adjusting bolt with conical nut

1-1/4" set collar

Tire and wheei assembly, L.H.




HYDROSTATIC DRIVE SYSTEM

REF. PART

NO. NO. DESCRIPTION

1 F 6235 Hydrostatic motor

2 F 6236 5/8" x 90° 0" ring tube fitting, 7515 x 10 WH

3  F3i02 1" straight male tube fitting, 8205 x 16 WH

4 F 6660 Drain line, rear, /8" % .048" stesi tube

5 F 6661 L.H. high pressure fine, rear, 1" x .109" steel tube
6 F 6662 R.H. high pressure line, rear, 1" x . 109" steel tube
7  F 8240 1" straight tube union, 8305 x 16 WH

8 F 6241 5/8" straight tube union, 8305 x 10 WH

9 F 6663 I..H. high pressure iine, center, 1" x ,109" steel tube, 3-tie

F 6664 L.H. high pressure {ine, center, 1" x .109" steel tube, Z-iie

10 F 6665 Drain line, center, 5/8” x .049" steel tube, 3-tie
F 6666 Drain line, center, 5/8" x 049" steel tube, 2-tie
11 F 6620 Drain line, front, 5/8" x .049" steel tube, 3-tie

F 6244 Drain line, front, 5/8" x 049" steel tube, 2-tie

12  F 6618 L H. high pressure line, front, 17 x . 109" steel tube, 3-tie
F 6245 L.H. high pressure fine, front, 1" x .109" steel tube, Z-tie

13 F 3104 1" x 809 male tube fitting, 8405 x 16 WH

14 F 6667 R.H. high pressure line, center, 1" x .109" stee! tube

15 F 6868 R.H. high pressure line, front, T x .109" steei tube

16 F 6669 Suction tine, 17 x .048" steel tube

17  F 8670 Hydraulic tank

18 F 6613 Hydrautic tank mounting bracket, L .M., 2-tie

19 F 6614 Hydraulic tank mounting bracket, R.H., 2-tie

20 1/2" ciose nipple
21 6671 5/8"" JIC maile connector, C5205 x 10
22 1/2'" tee, heavy

23 F 6673 1/2' JIC 90° male elbow, C5405x 6 x 8
24  F H65Y /4" Hydraulic hose, 100

2b 1" NPT close nipple

26 17 NPT elbow

27  F 6674 1" ball valve, Red & White
28 1" % 47 NPT nipple

280  F 6258 Hydraulic tank access cover gasket
30 §F6253 Hydraulic tank access cover
31 F 6251 Oil fitter mounting bracket
32 F 6261 il filter complete
F 6453 Filter element only for F 6261 oil filter
33 1" x 1-1/4" NPT reducer bushing
34 F 6675 3/4" JIC male connector, CB205x 12 x 16
36 F 6676 3/4" hydraulic hose, 27"

36 1/2'" NPT street ell
37  F 6677 Tube clamp bracket, rear
38 14" x 2-3/4” N.C. cap screw

33 F 6269 4-bolt flange w/bolts & O’ rings, W43 x 16 x 16 Anchor
F 6450 "“O" ring only for F 6269 4-bolt flange

403 F 6672 Hydraulic pump

41 F 8678 3/4" HC 459 'Q” ring elbow, C5365x 12 x 10

42  F 6679 5/8" JIC ""Q" ring branch tee, Cb715 x 10

43  F 6880 1/2'" hydrauiic hose, 91"

44  F 6681 $/2" hydrautic hose, 85"

45  F 6682 5/8" JIC 809 mate elbow, C5404 x 10 x 12




10

ff ‘/I {
it
AP

S
£

&

oy

~

e £

HYDROSTATIC DRIVE SYSTEM - Cont.

REF. PART
NG. NO. DESCRIPTION

45 F 5263 Heat exchanger

47 F 5341 Shaft coupling, 27 involute
48  F 6629 5/8" tube clamp

49  F 6658 Main line support bracket
50 F 6628 Single 17 tube clamp

51 F 6683 Tube clamp bracket

52 F 6580 Nylan tie strap

53 F 6ob7 Check vaive, b08-5 Bruning
54 F 6684 /4" JIC 0 ring connector, CB315 x 4, restricted
55 F 6685 1/2" hydraulic hose, 217
56 [ 5686 3/4" plastic plug

57  F 6687 1747 hydraulic hose, 105"
58 Fg&7ez 07 rving, 01-048




REF.

woo\:mm.mwm—a%

PART
NO.
F 6838
F 6635
F 6718
F 6638
F 6687
F 6659
F 86720
F 6451
F 6018
F bbb4

F 6723
F 6222
F 6706
F 6707
F7194
F 6708
F 8709
F 8264
F 6710
F 6711

PICK UP LIFT
REF. PART
DESCRIPTION NO.  NO.

Hydraulic Control Valve, DV - 024 21
3/8" JIC 90° male elbow, C5405 x 6 x 6 22 F6724
1/4" JIC 909 male elbow, 822 x 4 x 6 23 F 5049
3/8" JIC 90° maie etbow, C5405 x 8 24 F 6725
1/4"" hydraulic hose, w/JIC female fittings, 105" 26 F 8726
1/4" hydraulic hose, w/JIC female fittings, 100" 26 F 6727
1/4" hydraulic hose, w/ JIC female fittings, 41" 27 F 6728
Link rod 28 £ 85729
Hydraulic pickup control lever 28  F 8730
Knoh for control fever 30 F96
/2" N.F. Nut 31 F 6410
Flange bearing, FAH 16 G Triangle, 2 used 32 F 7154
Ball rod end, 1/2” 33 Fe67112
Pickup lift rod 34
Clevis, pickup lift 35
Pickugp fift bracket 36
Pickup lift shaft, 200 37
Pickup Iift shaft, 330 38
Rubber bumper 28 F 6832

Pickup lift shaft lever
Pickup Kft eviinder lever

1

DESCRIPTION
1" set collar
Hydrautic cylinder for pickup, WFC1500-5
/2" x 1-3/4” clevis pin
Tube assembly only
Fiston
Ring kit for F 6724 cylinder
Cylinder head
Piston rod
Clavis
Evebolt for pickup balance spring, 3 used
Spacer bushing, 3 used
Spring for pickup balapnce, 3 used
Anchor plate pickup spring
5/18" x 1- /4" N.C. cap screw
174" x 3/4% N.C. cap screw, 4 used
7/167 x 1-1/2 N.F. cap screw
378" x 3/4" N.C. cap screw
3/8" star lock nut
Feeder house support, R.H
12" x 1-1/4" clevis pin




12

REF.

NG
1

PART

NO.

F 6639
F 6548
F 6549
F 6625
F 6626
F 6627
F 6551
i 6552
F 6328
F 6553
F 6420
F 6421
F 5234
F 6422
F 5237
F 5236
F 862

F 5954
F 6424
F 6424
F 6843
F 8060

ELECTRICAL SYSTEM

DESCRIPTION

Battery, 12 volt, 1 used gas, 2 used diesei
Ground strap, 70622, 1 used gas, Z used diesel

Rattery cable, insulated, 71931, tHC

Battery cable, insulated, A.C. JFord

Battery hold dewn, HC

Battery hold down, A.C., Ford

Battery hold down bolt, 2 used

Bate counter switch rod link

Battery hold down grommet

Bale counter switch rod

Wire harness, horn & light

Temperature gauge

tnstrument pane! light socket

Starter switch

Sending unit for bale counter

Rubber cap

Light switch

Bale counter, electronic

Oil indicator light

Amg indicator light

Circuit breaker, 3005-30CH

Light, rear combination, 12 volt sealed
beam

REF. PART
NO. NO.
F 5941
20 F 6426
21 F 6554
22 F bbb
23
24  F 6808
F 680G
F 63810
25 F pbh8
F642¢
26 F 1497
27  F 8058
F 5842
28 F 7543
29 F 6431
30 FB371
31 F 6577
32 F 6460
33
34 F 6578

DESCRIPTION

Sealed beam unit, 12 volt, comb. Red
and Clear

Wire harness, bale counter, wire alarm light

Bracket for sending usnit

Sending unit fever

/4" x 3" NC cap screw

Wire harness, engine, |HC

Wire harness, engine, AC

Wire harness, Ford

Headlights with housing, shock mounted

Sealed beam unit, 12 volt

Horn, wire alarm, 12 volt

Light, front, 12 voit, sealed beam

Sealed bgam unit, 12 volt

Spring

Temperature sending unit

Safety switch

Light bracket, right rear

Oil sending unit

/4" set collar

Resistor and terminal block, TOW-15 Ohm




REF. PART
NG. NO.
1 F4014
2 Fa0ib
3 Faz22
4 F 867
5 F 8586
6 F4205
7 F 4068
8 F 4067
9 FB8173
F 8297
10 F8174
F 8298
11
12 F 4203
13 F 4204
14 F 5159
16 F 4225
16 F 4183
17 F 6314
18 F 7637
19 F 7638
F 7981
20 F 7639
F 7882
21 F 7640
22 F7641
23 F 7642
24 F 7643
25 F 7644
26 F 7645
27 F4mn
28 F 4190

WIRE BOX AND WIRE GUIDE

DESCRIPTION

Roller for wire guide and needle
Bushing for F 4014 Roller
Wire guide frame only, lower rear

. Snap ring for F 856 bushing

Wire guide bushing

Wire guide complete, lower rear
Bushing for F 4067 roller

Roller, lower front wire guide

Wire guide frame only, top bracket, 3-tie
Wire guide, top bracket, 2-tie

Wire guide, complete, lower front, 3-tie
Wire guide complete, lower front, 2-tie
Boit with tock nut 1/4” x 1" N.C.C.S.
Upper wire guide complete with pin
Upper wire guicde wear pin

Snap ring for wear pin

Upper wire guide bracket only

Wire guide bracket, rear

Wire guide bracket

Wire box divider

Wire box side, front, 3-tie

Wire box side, front, 2-tie

Wire box side, rear, 3-tie

Wire box side, rear, 2-tie

Wire box bottom slats

Wire box end, left

Wire box divider angle

Wire box base with end plate

Angle for wire alarm mounting bracket,L.H.
Angle for wire alarm mounting bracket, R, H,

Mounting bracket for wire alarm rod, L.H,
Mounting bracket for wire alarm rod, R.H.

REF. PART

NO. NO.

29 F 7608
F 7716

3¢ F 946

31 F 6589

32 F6322

33  FB317

34 F6318

35

36 F 7515
F 7717

37 F4210

38 F721

389 F 7232

40  F 4206
F 7230

41 FB319

42

43 F 6320

44 F 6321

45 F 4228
F 4229

46

47  F 8176

48

49

50

51 F 8175

52 F8I3

83

54

55 F 8311
F 8308

13

DESCRIPTION

Rod for wire alarm, 3-tie

Rod for wire alarm, 2-tie

Switch only for wire alarm

Wire box mounting bracket, R.H.

Tube clamp

Wire carrier end plate

Wire carrier.clamp

3/8" x 8" N.C. cap screw _

6 compartment wire box complete w/braces
and harness

4 compartment wire box complete w/braces
and harness :

Spring for wire alarm rod

-Pipe spacer, wire carrier, short

Pipe spacer, wire carrier, long
Stay bolt, wire carrier, 2-tie

Stay bodt, wire carrier, 3-tie

Wire box clamp

2 x 5-1/2 N.C. cap screw
Brace for L.H. wire hox mount
Tube clamp “"U" bolt

Wire carrier complete, 3-tie

Wire Carrier complete, 2-tie .
3/8" x 1-3/4" N.C. Carriage bolt, 2 used
Spacer, 13/32"

1/4"" N.C. fiber lock nut

3/8" N.C. fiber lock nut

3/8" x 1-1/2° N.C. Carriage boit
Spacer, 1-1/4"

Wire box bracket, R.H.

B/167 x 3/4" Machine screw
1147 x 1/2"" Machine screw

Wire guide, bottom bracket, 3-tie
Wire guide, bottom bfaclget,'2ntie




14

REF.
NO.

(el Bt Rap &) BRSNSV RS R

PART
NG.

F 7927
F 7541
F 7928
F 7929
F 7930
F 7931
F 7932
F 7933

F 7890
F 7889
F 7891
F 7898
F 857

F 858

F 7934
F 7935

F 7936

TWINE BOX AND TWINE GUIDES

DESCRIPTION

Twine box held down rod

Spring, twine box hald down

Set collar, 5/16"

Twine box side

Twine box end

Twine box hold down

Twine box bottom

Twine box tob section

3/8" x 3/4" bution head cap screw

Twine tension.top

Twine tension base

Twine tension assembly

Twine guide bushing holder

Snap ring for F 856

Twine guide bushing

Twine guide bracket

Twine box hold down bolt

/4" x 1/2" flat head machine screw

Twine box complete, 9 compartment
targe plastic twine ball, Ref. 1-18

REF.
NO.

PART
NO.

F 7937
F 6318

F 6319

F 7938
F 6589

F 524

F 525

F 7873
F 7974
F 8064
F 8279
F 7985

F 6317

DESCRIPTION

Twine box bracket

Twine box clamp

3/8" x 5" N.C. cap screw

Twine box base tube clamp, L.H.
1/2" x 5-1/2” N.C. cap screw

© Twine box base tube with end mount

Twine box mounting bracket, R.H.
3/8" x 17" N.C. cap screw
Holder for twine guide bushing, 2-tie
Holder for twine guide bushing, 3-tie
Holder for nesdle twine guide bushing :
Twine box, 8 compartment, dome lid, 2-tie |
Twine box, B8 compartment, dome lid, 3-tie
Guard, twine tension
Twine box, 9 compartment, complete

with base tube and mounting bracket
Twine box bracket




REF. PART
NO. NO.
1 F6b28
2 F 6529
3 F 1083
4  F 1084
5 F 6567
6 F6339
T F 1087
8 F 6407
F 6408
F 6409
g F 1720
10 F 6568
11 Feb34
12 F 6535
13
14
15 F 8360
16

DRIVE GEAR BOX

DESCRIPTION

Gear box main housing

Pinion & shaft, pump drive
Bearing cone, pump drive shaft
Bearing cup, pump drive shaft
Gearbox pump drive housing
Spacer, pump drive shaft

Snap ring, pump drive shaft
Shim, gearbox housing, .005"
Shim, gearbox housing, .010"
Shim, gearbox housing, .015"
Vent, 1/8" p.t.

Bearing end cap

Bearing cup, No.3420

Bearing cone, No.3490

V2" % 1-3/4" NF cap screw
1/2'" star lock washer

Bearing washer, 2 used

3/8" x 3/8” square key, 2, 2 used

REF. PART
NO. NO.
17  F 6536
18 F 6530
19 F 6531
20 F6bh3z
21

22 FBb33
23 F 6537
24 F 5448
25 F 5445
26 F 6569
27 F 1245
28 F B354
29 F 6817
36 F 1246
31 F 6340
32

33 F 6484
34 F 63565

15

DESCREIPTION

Gear and bearing spacer
Pinion, pulley drive

Pinton and gear shaft,

Gear box motor beH housing
1/2°" % 1-1/4" N.C. cap screw
Shaft, pulley drive

Gear, pulley drive

Bearing cone

Bearing cup

Gear box pulley drive housing
Nut, bearing take-up

Seal holder

Seal, 19830 C/R

Lock washer

Gasket, seal holder

174" x 3/4"" socket head cap screw
Gear Box complete

Seal, 17557 C/R




16

REF. PART

NO.

OO0~ O & Wk

NO.

F 6104
F 6105
F 7166
F 7635
F 853

FB1t1
F 5871
F7721
F 7671
F 7729

PICKUP SHIELD, BULL GEAR LUBER

DESCRIPTION

Front section of pickup shield {not hinged}
Mounting bracket for shield left side

Catch for access door

Yool box tid

Catch for tool box cover

Access door for F 5871 shield

Shield over pickup complete

13" bolt, grease can

Oil can with pump

Spring for pump

REF. PART
NO. NO.
10 F 7722
1T F 7676
12 F 8b42
13 F 7677
14 F 6543
F 6544
15
16 F gb4b
17 F 6546

DESCRIPTION

Grease can clamp base
909 nyion elbow
Nylon tubing

900 brass elbow

Bull gear luber, Z-tie
Bull gear luber, 3-tie
1/4" pipe cap

Full gear shield, L.H.
Bull gear shield, R.H.




REF. PART
NO. NO.
T F 1007
2 F1131
3
4 F 8042
5 F 6041
6
7 F 1005
8 F 8050
9 F 5559
10 F 6048
F 6049
11
12 F 1003
13 F 6035
14  F 56036
15 F 6034
16 F 5551
17 F bbb4
18
19 F 5545
20 F 5442
F 6844
- F 6443
F 6845
21 F 5069

V7

THROTTLE CONTROL, TENSION CONTROL, AND FUEL LINE

DESCRIPTION

Control knob

Thrust bearing

3/8" flat washer

Adjusting rod

Tension control indicator

5/16" x 2 N.C. cap screw

Adjusting stud nut

Anchor angle for tension controt conduit
Beach nut w/nut and washer

Tension controt conduit, 917

Tension control wire, 96"

B5/16" x 3/4"" N.C. cap screw

Friction disc

Base bracket for throttle lever

Top bracket for throttle lever

Throttle lever

Conical washer

Knob for throttle lever

5/16" x 1" N.C. cap screw

Swivel Fastener

Throttle control conduit, 1247, 1HC & Ford
Throttle control conduit, 1357, AC
Throttle control wire, 1347, IHC & Ford
Throttle controf wire, 145", AC

Engine shut off control assembly, Ford

REF.
NO.

22
23

PART
NO.

F 5069
f 6583
F 6584
F 6834
F 6839
F 6840
F 6841
F 8301
F 5232
F 6648
F 6833
F 6640
F 6649
F 6644
F 6846
F 6847
F 6646
F 6848
F 6651
F 6652
F 6645
F 6650
F 6642
F 6842

DESCRIPTION

Engine choke assembly, 1MC

Throttie cable anchor, 1HC

Throttle wire connector, 1HC

Throttle bracket, Ford

3/8"" x 1/8" x 459 male ethow, 352 x 6 x 2 WH
Tube elbow, 89LB, 5/16™ x 1/8" Imperial
1/4"" rubber tube, 12"

1/4"" hose clamp, GS-4 Murray

/47 x /8" straight fitting, 268P

5/16" shut-off valve, 6703WH

Throttle bracket, A.C.

Water separator, 18151 HMS

3/8" shut-off valve, AG8Y0 WH

3/8" line, tank valve to primer, 1HC

3/8" line, tank valve to primer, AC

3/8” line, tank valve to primer, Ford
5/16" return line, AC

5/16" return line, Ford

3/8" fuel line cover, 100"

3/8" fuel line cover, 497

3/8" line, water separator to filter, 49", AC.
5/16' fuel line cover, 137"

Tube elbow, 89 LB, 3/8” x 1/4" Imperial
Return line mounting coupling, Ford




i8

REF.
NO.

PART
NO.

F 6306
F 6452
F 6802
F 6655
F 6540
F 6310
F 6792
F 6793
F 6794
F 8803
F 6560
F 6521
F 6524
F 6796

AIR CLEANER & EXHAUST

DESCRIPTION

Air cleaner complete, FWG06-5012
Filter element for F 6306 air cleaner
Air cleaner band, P 7191

Air cleaner bracket, Ford, {HC

Air cleaner bracket, AC

Rubber elbow, 2-1/2", 60 HL25

Air intake pipe, 6

Air cleaner hose clamp, 4-1205

Air intake pipe

Breather cap

Air cteaner hose clamp, 4-4560
Rubber eltbow, 2-1/4", P10-5530
intake eibow, AC

Rubber bushing, 2-1/4" 1o 3", P10-4060

REF. PART
NG. NO.

14 F 6795
15 F 6522
16 F 6523
17 F&797
18 F 6798
19 F 6799
20 F 6308
21 F 6804
22 F 6312
23 F 6805
24 F 6800
25 F 6801
26 F 1706

DESCRIPTION

Rubber elbow, 37, AC

Air intake pipe, 1HC, 10 x 2-1/4”

Rubber elbow, 1HC, 304597R1

Air cleaner pipe, Ford

Adr cleaner tube bracket, Ford

Alr cleaner pipe, 2-1/4" x 2-1/2" long, Ford
Air cleaner hose clamp, 4-4559

Alir cleaner tube clamp, 35-413 SM

. Exhaust pipe, IHC, AC, 17"

2-1/2" set collar, Ford

E xhaust pipe, Ford, 2" x 12"
& xhaust pipe reducer
Mutfler




REF.
NGO,

CO~-~NH N L WN =

10

12

PART
NO.

F 8791
F 68813
F 6814
F 8821
F 6819
F 6820
F 6818
F 6831
F 6822
F 6812
F 6811
F 6600

RADIATORS AND SHRGUD

DESCRIPTION

Radiator, Ford

Air baffie bottom, 1HC, Ford
Air baffle, top, IHC, Ford
Radiator cap

Radiator hose, upper, Ford, FM21
Radiator hose, lower, Ford
Radiator shroud, Ford

Radiator hose clamp, No. 32
Radiator hose coupling, Ford
Radiator baffle bracket, top
Radiator baffle bracket, bottom
Radiator, iHC

REF. PART
NG.  NO.

13  F 6823
14  F 6815
15 F 8816
16 F 6601
17 F 6824
18 F 6602
19 F 6825
20  F 6826
21 F 6827
22  F 6830
23 F 6828
24 F 6829

DESCRIPTION

Radiator, AC

Adir baffle, bottom, AC

Air baffle, top, AC

Radiator shroud, [HC

Radiator shroud, AC

Radiator hose, upper, IHC
Radiator hose, upper, AC, FM62
Radiator hose, lower, {HC
Radiator hose, lower, AC, FM59
Radiator hose clamp, No. 36
1/4'" Angle Bib drain, 120 WH
Radiator return tube, IHC, 305197R 1

19




20

REF. PART
NC. NO.
1 F 6588
2 F 6590
3  F6s%
4 F 8582
5 F 6593
&
7 Fgbo4
8 F 5588
9 Fghet
10 | 6596
11 F6b12
12 F 8513
13 F 6514
14 F8bis

TOW BAR

DESCRIPTION

Tow bar complete

Tow bar latch

Tow bar

Bushing, two used

Tow bar bracket

9/16” x 3-1/4" N.C. cap screw
Hitch ball, 27, 3/4” shank
Tow bar anchor strap

Anchor strap pin

Snap pin

Steering cylinder bypass tube
Tube fitting, 7205 x 4 x 4 WH
Shutoff valve, 5825 WH
Steering cylinder bypass assernbly for towing










